
Calaveras River 
2021 Watershed Sanitary Survey

June 2021

Prepared for

Calaveras County Water District
Stockton East Water District

Karen E. Johnson 
Water Resources Planning





 

 
 

CALAVERAS RIVER 

2021 WATERSHED SANITARY SURVEY 
 

 

 

PREPARED FOR 

STOCKTON EAST WATER DISTRICT 

& 

CALAVERAS COUNTY WATER DISTRICT 
 

 

 

 

June 2021 

 

 

Prepared by 

Karen E. Johnson  

Water Resources Planning 

  



 

 
 

 



 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY   i 
 

TABLE OF CONTENTS 
 
Executive Summary 
Section 1 Introduction 

Regulatory Requirement for a Watershed Sanitary Survey ............................................................... 1-1 
Stanislaus/Calaveras River Group ................................................................................................................ 1-1 
[...]
meadows in the western rolling foothills to 

more rugged mountains and wilderness in 

the upper Sierra Nevada region. Deep ravines 

and steep ridges are found between these 

areas, with parallel ridges separating the 

principal tributaries. Elevations range from 

130 feet at Bellota and 550 feet at New Hogan 

Dam to about 6,000 feet at the highest point.  

GEOLOGY 

The geology of the Calaveras River 

watershed study area is meta-sediments and 

meta-volcanic rock of Mesozoic age, overlain 
by tertiary sediment and volcanic rocks. 

Large granitic outcrops are visible in the highest elevations. Upper elevation soils are typically fine 

textured, meta-volcanic residual of moderate depth and good drainage. Most upper elevation soils 

are moderately shallow to very shallow, generally loamy, and range from neutral to slightly acid or 

acid. Most soils are of coarse fragments, and rock outcrops are common. In the lower elevations near 

New Hogan Dam, soils are residual, derived from meta-sedimentary slate and schist, meta-basic 

igneous rocks, granitic rock, and volcanic conglomerate.  

The Calaveras River watershed lies within a historically low seismicity area. The only fault system 

that could potentially cause surface rupture within Calaveras County is the Melones-Bear Valley or 

Sierra Foothills fault system, which extends across the lower portion of Calaveras County, between 

Murphys and New Hogan Reservoir. 

VEGETATION 

Plant communities in the Calaveras River watershed include grassland, brush land and chaparral, 

and deciduous and coniferous forest. Dominant species include large oaks, willows, and alders, with 
an undergrowth of herbaceous plants and scattered low shrubs such as California scrub oak, dwarf 

live oak, chemise, digger pine, manzanita, poison oak, elderberry, California bay, and wild grape, 

depending on water availability. Species of wildflowers commonly found near the river are shooting 

star, buttercup, larkspur, and mariposa lily. Fruit and nut orchards, vineyards, and row crops are 

grown along the Calaveras River between New Hogan Dam and Bellota. Vineyards and orchards are 

present along San Domingo and Calaveritas Creeks in the upper watershed, with some growth in 

irrigated acreages in these areas over time. 

Sierra Nevada foothills south of Mokelumne Hill 



 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY 2-6 

LAND USE 

The region is characterized by scattered rural residential land uses and agriculture in the lower 

watershed. Small urban and commercial centers are concentrated at various locations along major 

highways. Water-based recreation is located at New Hogan Reservoir and White Pines Lake. Land 

use in the Calaveras River watershed includes residential, forest, industrial, agricultural, and 

recreational uses as described in Section 3 of this report. The watershed’s eastern edge lies within 

the Stanislaus National Forest; however, no significant recreation sites are located within this part of 

the national forest. The north side of Calaveras Big Trees State Park is located in the Calaveras River 

watershed: Big Trees Creek flows to San Antonio Creek, and subsequently to the South Fork Calaveras 

River. Additionally, U.S. Forest Service Stanislaus National Forest lands are located in the watershed. 

The watershed is sparsely populated. The most recent population estimates available from the 

California Department of Finance report the population of Calaveras County as 45,036 (CDOF 2021). 

Small communities within the Calaveras River watershed are located adjacent to the major highways, 

including San Andreas, Jenny Lind, Rancho Calaveras, and Valley Springs in the lower watershed, and 

Arnold, Camp Connell, and Dorrington in the upper watershed. Other communities located further 

off the main roads include Calaveritas, Sheep Ranch, and Mountain Ranch. Many upper watershed 

communities have an influx of seasonal residents in the summer and winter.  

CALAVERAS RIVER WATER SUPPLY SYSTEMS 

This section discusses the location, description 

and water supply information pertaining to 

the various elements of the participating 

agencies’ supply and conveyance systems. 

New Hogan Reservoir is the primary water 

supply reservoir in the watershed. A few small 

lakes and reservoirs are also located in the 

watershed upstream of New Hogan Reservoir, 

such as White Pines Lake and Emery Reservoir 

(Emory Reservoir is a privately owned 

reservoir). These small reservoirs have much less impact on the main body of the river but may 

impact the tributaries on which they are located.  

Three WTPs are located within the watershed: Sheep Ranch, Dr. Joe Waidhofer, and Jenny Lind. Sheep 

Ranch WTP receives its water from Big Trees Creek via San Antonio Creek downstream of White 

Pines Lake. Jenny Lind WTP and DJW WTP obtain their water from the Calaveras River, downstream 

of New Hogan Reservoir.  

WHITE PINES LAKE 

White Pines Lake is located at the upstream end of San Antonio Creek in the watershed’s 

northeastern-most area. CCWD owns and operates the reservoir, although its recreational use is 

managed by the White Pines Park Committee. At high water level, the volume is 262 acre-feet. The 

reservoir is supplied mostly by surface water runoff from San Antonio Creek and Big Trees Creek, 

although natural springs may provide minimal flows into the reservoir. White Pines Lake is typically 

operated so it reaches maximum water level during April. Water is gradually released year-round to 

White Pines Lake 



 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY 2-7 

maintain flows in San Antonio Creek. Flows are rediverted for supply to the Sheep Ranch WTP. 

During October and November, the reservoir level is usually at its lowest. 

SHEEP RANCH WATER TREATMENT PLANT (SR WTP) 

CCWD owns and operates Sheep Ranch WTP with its capacity of 20,000 gallons per day (GPD).  Big 

Trees Creek, originating around Calaveras Big Trees State Park, flows to White Pines Lake. 

Approximately eight miles after the lake, supply is diverted from San Antonio Creek to Sheep Ranch 

WTP.  Water is diverted at a box diversion structure, where water flows over a weir and into an intake 

pipeline. Raw water flows by gravity to the WTP, and/or Rite of Passage Athletic Training Center 

(Fricot Pipeline) for local irrigation.  

To begin treatment, a coagulant is added prior to filtration. The chemical is mixed in-line with a static 

mixer. The water then flows through a 4-foot-diameter, vertical pressure dual-media filter. From the 

filter, chlorine is injected for disinfection and the water flows directly to a 0.078 MG storage tank. The 

storage tank provides the detention time needed for disinfection contact time (CT) credit. 

NEW HOGAN DAM AND RESERVOIR 

The New Hogan Dam provides flood protection to the City of Stockton and water for irrigation, 

drinking, recreation, and hydroelectric power (via the New Hogan Power Project). New Hogan Dam 

is an earth filled structure, 200 ft high and 

1,935 ft long, completed in 1964. New Hogan 

Dam impacts both downstream flows and 

water quality of the Calaveras River.  

New Hogan Reservoir, centrally located in the 

watershed, is the main water storage facility on 

the Calaveras River. SEWD is the watermaster 

and controls dam releases for irrigation and 

municipal use for SEWD and CCWD. The U.S. 

Army Corps of Engineers (USACOE) operates 

and maintains the reservoir for flood control, 

while the U.S. Bureau of Reclamation manages 

the (conservation) water supply agreements 

with SEWD and CCWD (SEWD, 2021). The 

reservoir stores 317,100 acre-feet at maximum flood stage.  

CCWD owns and holds the Federal Energy Regulatory Commission (FERC) license to the New Hogan 

Powerhouse located at the base of New Hogan Dam (the New Hogan Power Project). The powerhouse 

is operated under contract by Modesto Irrigation District. The power facilities operate on a run-of-

the-river basis. When reservoir head and flow release rates are within operational parameters, the 

powerhouse diverts water through the two turbines. Flows beyond the capability of the powerhouse 

are diverted through the dam's outlet works. 

New Hogan Reservoir 



 SECTION 2 WATERSHED CHARACTERISTICS AND INFRASTRUCTURE 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY 2-8 

JENNY LIND WATER TREATMENT PLANT (JL WTP) 

Owned and operated by CCWD, Jenny Lind WTP is located in Rancho Calaveras, about three miles 

south of Valley Springs. It has an existing capacity of 6 MGD.  JL WTP raw water intake is located on 

the Calaveras River, about one mile downstream of New Hogan Reservoir. Raw water for the Jenny 

Lind WTP is withdrawn from the river through an infiltration gallery which is periodically 

backflushed (at least annually) to maintain hydraulic capacity. Collection pipes are imbedded in the 

channel bottom and are covered with 1 to 3 feet of rock. The collection pipes route the raw water to 

the influent pump station. The influent pump station has three vertical turbine pumps that deliver 

water to the WTP.  

Raw water is pumped to the top of one of two ozone contactors, where it flows by gravity through 

the treatment facilities. Ozone can be added to either chamber in each contactor. Sodium 

hypochlorite can be added at the raw water pump station if the ozonation facilities are not in service. 

CCWD had previously eliminated pre-chlorination to minimize disinfection byproduct (DBP) 

formation and added the ozone contactor. In the first ozone contactor in the second chamber, sodium 

permanganate is added for iron and manganese removal. Coagulant is added to the water after exiting 

the ozone contactor and mixed as it enters the in-line, static mixer. A streaming current detector 

controls coagulant addition rate. From the static mixer, the water enters the bottom of the upflow 

adsorption clarifier. In the adsorption clarifier, the water passes through a bed of buoyant adsorption 

media that provide three treatment processes: coagulation, flocculation, and clarification. The 

adsorption clarifier effluent flows into a mixed media filter containing anthracite, sand, and garnet. 

Filter effluent is chlorinated, and zinc orthophosphate is added for corrosion control in the 

distribution system. The filtered water is gravity-fed to the clearwell (0.245-MG capacity). Water 

from the clearwell is pumped to a 2 MG storage tank.  

DR. JOE WAIDHOFER WATER TREATMENT PLANT (DJW WTP) 

Owned and operated by SEWD, DJW WTP serves the City of Stockton and surrounding 

unincorporated areas. SEWD is a wholesaler of treated surface water to the City of Stockton, 

California Water Service Company, and to San Joaquin County. 

The DJW WTP has two water sources, the Calaveras River at Bellota and the Stanislaus River via 

Goodwin Reservoir. Water is diverted at the Bellota Weir and flows by gravity in a pipeline to the 

WTP. Raw water can also be stored in five on-site reservoirs, with a total capacity of 240 MG (a new 

North 120 MG reservoir went into service in 2019). 

The DJW WTP has a rated capacity of 65 MGD. Water entering the WTP is first treated with chlorine 

gas for disinfection followed by addition of alum and polymer for coagulation. The water then passes 

through rapid mix, flocculation, and sedimentation or plate settlers (depending on treatment train). 

The settled water flows to dual-media (granular activated carbon [GAC] and sand) filters. Filter-aid 

polymer is added to the water prior to filtration. Filter effluent flows through the finished water 

conduit, where sodium hydroxide is added to adjust the pH level for distribution system corrosion 

control. Chlorine gas is added to the finished water. The water then flows to a buried, finished water 

reservoir, from which the water is pumped into the distribution system. 



Calaveras River 2021 Watershed Sanitary Survey  3-1 

SECTION 3 POTENTIAL CONTAMINANT SOURCES 
 

The chapter begins with a description of the counties in relation to watershed boundaries because 

some of the potential contaminant source data are available only by county. A discussion of water 

quality parameters of concern is then provided as a basis for understanding the risks or impacts of 

potential contaminant sources. Finally, the potential contaminant sources in the Calaveras River 

watershed are summarized using the following format.  

CONCERNS: Water quality concerns associated with the potential contaminant source.  

POTENTIAL CONTAMINANT SOURCES: Land use or activities specific to this watershed along with 

general locations. 

MANAGEMENT ACTIVITIES: Agencies responsible for managing the land use or activity and general 

practices employed to control the sources.  

This chapter does not repeat background information provided in previous WSSs but does include 

enough information necessary to provide a stand-alone document. 

WATERSHED COUNTIES AND SUBWATERSHEDS 

The Calaveras River watershed lies partially within three counties, however, the counties of San 

Joaquin and Stanislaus contain less than five percent of the watershed; the majority is in Calaveras 

County. For many of the land uses and activities in the watershed, information is only available by 

county. 

Watershed lands within Stanislaus County and San Joaquin County are primarily grazing or other 

low intensity agriculture use or open space. Foothill communities include Jenny Lind, Rancho 

Calaveras, Valley Springs, Paloma, and San Andreas. The mountain communities of Mountain Ranch, 

Sheep Ranch, and White Pines are in the watershed with Hathaway Pines, Avery, Arnold, and 

Calaveras Big Trees State Park straddling the watershed divide with the Stanislaus River 

watershed. There are no incorporated cities in the Calaveras River watershed. 

Figure 3-1 provides a schematic of the watershed and water system facilities. This schematic 

identifies the WTP subwatersheds: intakes and reservoirs in relation to the Calaveras River and its 

tributaries. They do not contain all of the drinking water related facilities, only those proximate to 

the treatment plant intakes. When discussing potential contaminate sources, the water treatment 

plants or receiving waterbodies were often identified in this chapter to aid in understanding 

correlations between contaminant sources and the water quality data presented in Section 4.  

The Calaveras River watershed is comprised of three subwatersheds for each of the three WTP 

intakes: DJW WTP intake at Bellota, Jenny Lind WTP intake at Jenny Lind, and Sheep Ranch WTP 

intake on San Antonio Creek, a tributary of South Fork Calaveras River. The Bellota and Jenny Lind 

intakes are on the main stem Calaveras River, downstream of New Hogan Reservoir. Bellota intake 

is the downstream end of the entire Calaveras River watershed to that point and is at risk of all 

potential contaminants presented here.   



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY 3-2 

 



SECTION 3 POTENTIAL CONTAMINANT SOURCES 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY 3-3 

WATER QUALITY PARAMETERS OF CONCERN 

Water quality parameters of greatest concern in the watershed from a drinking water perspective 

include the following.  

• Microorganisms 

• Disinfection by-product precursors 

• Turbidity (particulates) 

• Synthetic organic chemicals (SOCs), volatile organic chemicals (VOCs), herbicides, and 

metals 

These four groupings are described briefly below. A more thorough discussion as they relate to 

Calaveras River watershed water quality over the five year study period is provided in Section 4, 

Source Water Quality. 

MICROORGANISMS 

Microbiological organisms of concern as agents of waterborne outbreaks of infectious disease or 
[...]
orthophosphate is added for corrosion control in the distribution system. The treated water is 

0

10

20

30

40

50

60

70

80

90

100

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

T
ri

h
a

lo
m

e
th

a
n

e
s 

(µ
g
/L
)

MCL = 80 µg/L

Sheep Ranch WTP

0

10

20

30

40

50

60

70

80

90

100

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

H
A

A
5

 (
µ

g
/

L
) MCL = 60 µg/L

Sheep Ranch WTP



 SECTION 4 WATER QUALITY 
 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY  4-11 

 

gravity-fed to the clearwell (0.245-MG capacity).  Water from the clearwell is pumped to a 2-MG 

storage tank.   

JENNY LIND WTP RAW WATER QUALITY.  The raw water supply is sampled weekly for total coliforms 

and E. coli.  Figure 4-9 presents the total coliform results.  The total coliform results ranged from 43 

MPN/100 mL to >2,419 MPN/100 mL, with an average of 790 MPN/100 mL.  During 2016 (the last 

year of California’s multi-year drought) the majority of total coliform sample results were elevated.   

During other years, total coliform levels were not consistently elevated, however, there were  

occasional elevated results together with periods of much lower results.  Figure 4-10 presents the 

weekly E. coli results.  The E. coli results ranged from ND to 313 MPN/100 mL, with an average of 15 

MPN/100 mL.  The E. coli results were similar to the previous five-year study period. 

  

Figure 4-9 Jenny Lind Total Coliforms  
(2016 to 2020) 

Figure 4-10 Jenny Lind E. coli  
(2016 to 2020) 

 

CCWD conducted the second round of monthly Cryptosporidium monitoring from October 2016 

through September 2018.  During the monthly monitoring two oocysts were detected and the 

maximum 12-month mean was 0.042 oocysts/L, which corresponds to Bin 1, no additional treatment 

required for Cryptosporidium.  All UCMR4 cyanotoxins results were ND.  

In early April 2019, an algal bloom was observed in New Hogan reservoir.  Low levels of microcystin 

were detected in two locations of the reservoir.  By mid-June 2019 the bloom had dissipated.  In 

September 2019 CCWD collected samples from the Calaveras River, the gravel covering the Jenny 

Lind WTP intake along the river bottom, and the plant influent and effluent for cyanobacteria and 

cyanotoxins.   All cyanotoxin results were ND, with the exception that low levels of microcystin and 

anatoxin-a were detected in the river bottom sample.  

Figure 4-11 presents the daily raw water turbidity for 2016 through 2020.   The turbidity ranged 

from 0.4 NTU to approximately 25 NTU, with an average 2.8 NTU.  These results are similar to the 

previous five-year study period with the exception there were a handful of periods where the raw 

water experienced turbidity spikes for an extended period.  Figure 4-12 presents the daily pH for the 

raw water to Jenny Lind WTP.  The raw water pH ranged from 6.7 to 8.4, with an average of 7.3. 

0

500

1,000

1,500

2,000

2,500

3,000

3,500

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

T
o

ta
l 

C
o

li
fo

rm
 (

#
/

1
0

0
 m

L
)

Jenny Lind WTP Raw Water

0

50

100

150

200

250

300

350

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

E
. C

o
li

 (
#

/
1

0
0

 m
L

)

Jenny Lind WTP Raw Water



 SECTION 4 WATER QUALITY 
 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY  4-12 

 

  

Figure 4-11 Jenny Lind Turbidity  
(2016 to 2020) 

Figure 4-12 Jenny Lind pH  
(2016 to 2020) 

 

Figures 4-13 and 4-14 present the monthly raw and treated water TOC and alkalinity results, 
respectively.   The source water TOC ranged from 1.5 mg/L to 5.1 mg/L, with an average of 3.2 mg/L.  
The treated water TOC ranged from 1.5 to 3.5 mg/L with an average of 2.2 mg/L.  As indicated in 
Figure 4-13 beginning in the fall of 2016, the TOC has generally decreased from a maximum of 5.1 
mg/L to 2.9 mg/L in December 2020.  The monthly raw water alkalinity results ranged from 47 mg/L 
to 84 mg/L as CaCO3, with an average of 65 mg/L as CaCO3.  

  

Figure 4-13 Jenny Lind TOC  
(2016 to 2020) 

Figure 4-14 Jenny Lind Raw Water Alkalinity  
(2016 to 2020) 

 

JENNY LIND WTP TREATED WATER QUALITY.  For the Jenny Lind WTP, CCWD collects monthly DBP 

compliance samples at four distribution system locations.  Figures 4-15 and 4-16 present the monthly 

THMs and the quarterly THM LRAAs, respectively.   The individual monthly THM samples ranged 

from 18 µg/L to 90 µg/L.  The LRAAs ranged from 31 µg/L to 73 µg/L. 

0

5

10

15

20

25

30

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

T
u

rb
id

it
y

 (
N

T
U

)
Jenny Lind WTP Raw Water

6.0

6.5

7.0

7.5

8.0

8.5

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

p
H

Jenny Lind WTP Raw Water

0.0

1.0

2.0

3.0

4.0

5.0

6.0

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

T
o

ta
l 

O
rg

a
n

ic
 C

a
rb

o
n

 (
m

g
/

L
)

Source TOC

Treated TOC

Jenny Lind WTP

20

30

40

50

60

70

80

90

100

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

A
lk

a
li

n
it

y
 (

m
g

/
L

 a
s 

C
a

C
O

3
)

Jenny Lind WTP



 SECTION 4 WATER QUALITY 
 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY  4-13 

 

   

Figure 4-15 Jenny Lind Monthly THMs  
(2016 to 2020) 

Figure 4-16  Jenny Lind THM LRAAs  
(2016 to 2020) 

 

Figures 4-17 and 4-18 present the individual monthly HAA5 results and the HAA5 LRAAs, 

respectively. The individual monthly HAA5 results ranged from 9 µg/L to 68 µg/L.  The LRAAs ranged 

from 28 µg/L to 53 µg/L. 

  

Figure 4-17 Jenny Lind Monthly HAA5s  
(2016 to 2020) 

Figure 4-18 Jenny Lind HAA5 LRAAs  
(2016 to 2020) 

 

Because ozone is used at the Jenny Lind WTP, monthly bromate samples are collected in the treated 

water.  All of the monthly bromate results for 2016 through 2020 were ND.   

JENNY LIND WTP TITLE 22 MONITORING.  Appendix B, Tables B-3 and B-4 present the 2016 to 2020 

results for raw and treated water Title 22 monitoring for the Jenny Lind WTP.  Results for all 

regulated VOCs and SOCs (1,2,3-trichloropropane and glyphosphate) were ND.    Gross alpha result 

was ND.  Low levels of aluminum and nitrate were detected in the raw water, the results for all other 

IOCs were ND.  Manganese was detected in the raw water above the secondary MCL, however the 

average treated water manganese concentration was well below the secondary MCL.  Color results 

in the raw water ranged from ND to 30 with an average of approximately 11 color units.  Color results 

were ND in the treated water.  The average raw water alkalinity was approximately 65 mg/L as 

CaCO3, and the average hardness was 79 mg/L.  

0

10

20

30

40

50

60

70

80

90

100

110

120

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

T
ri

h
a

lo
m

e
th

a
n

e
s 

(µ
g

/
L

)

Danaher Honda

Myrtle Nall

Jenny Lind WTP

0

20

40

60

80

100

120

D
e

c-
1

6

M
a

r-
1

7

Ju
n

-1
7

S
e

p
-1

7

D
e

c-
1

7

M
a

r-
1

8

Ju
n

-1
8

S
e

p
-1

8

D
e

c-
1

8

M
a

r-
1

9

Ju
n

-1
9

S
e

p
-1

9

D
e

c-
1

9

M
a

r-
2

0

Ju
n

-2
0

S
e

p
-2

0

D
e

c-
2

0

T
ri

h
a

lo
m

e
th

a
n

e
s 

(µ
g

/
L

)

Danaher Honda

Myrtle Nall

MCL = 80 µg/L

Jenny Lind WTP

0

10

20

30

40

50

60

70

80

90

100

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

H
A

A
5

 (
µ

g
/

L
)

Danaher Myrtle

Nall Honda

Jenny Lind WTP

0

10

20

30

40

50

60

70

80

90

100

D
e

c-
1

6

M
a

r-
1

7

Ju
n

-1
7

S
e

p
-1

7

D
e

c-
1

7

M
a

r-
1

8

Ju
n

-1
8

S
e

p
-1

8

D
e

c-
1

8

M
a

r-
1

9

Ju
n

-1
9

S
e

p
-1

9

D
e

c-
1

9

M
a

r-
2

0

Ju
n

-2
0

S
e

p
-2

0

D
e

c-
2

0

H
A

A
5

 (
µ

g
/

L
)

Danaher Myrtle

Nall Honda

MCL = 60 µg/L

Jenny Lind WTP



 SECTION 4 WATER QUALITY 
 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY  4-14 

 

DR. JOE WAIDHOFER (DJW) WTP 

SEWD provides treated surface water from the DJW WTP to the City of Stockton, California Water 

Service Company, and the San Joaquin County Lincoln Village and Colonial Heights Maintenance 

Districts. The DJW WTP has two water sources, the Calaveras River at Bellota Weir Intake and the 

Stanislaus River at Goodwin Tunnel Inlet, downstream of Tulloch Reservoir.   

During 2016 through 2020, source supply data was available for 58 out of the 60 months.  Calaveras 

River provided 100 percent of the supply from September 2016 through April 2017, and again during 

February 2019 and November 2020.  During other months, the raw water supply was either 100 

percent from the Stanislaus River (26 months) or a blend of Calaveras River, Stanislaus River, and 

groundwater (22 months). 

In 2019 SEWD put a new 73-acre (120 MG storage capacity) raw water reservoir into service on site 

at the WTP.  Raw water can be stored in the five on-site reservoirs (total storage capacity of 240 MG) 

and during high turbidity events, the WTP can rely on the raw water reservoirs for both pre-

sedimentation and water supply.  The DJW WTP has a rated capacity of 65 MGD.  

Water entering the WTP is first pre-chlorinated with chlorine gas for disinfection and alum and 

polymer are added to the raw water. The water then passes through a rapid mix step, flocculation 

basins, and sedimentation basins or plate settlers (depending on treatment train).  

Settled water is routed to dual-media (granular activated carbon [GAC] and sand) filters. Filter-aid 

polymer is added to the water prior to filtration. Filter backwash water flows to the raw water 

reservoirs for groundwater recharge and reuse. Filter effluent flows through the finished water 

conduit, where sodium hydroxide is added to adjust the pH for corrosion control. Chlorine gas is 

added again at this point for final disinfection. The water then flows to two buried, finished water 

reservoirs, from which the water is pumped into the distribution system. 

DJW WTP RAW WATER QUALITY. In December 2015 SEWD increased microbial monitoring of the raw 

water from weekly to five days per week.  Figure 4-19 presents the raw water total coliform results 

from January 2016 through December 2020.  Total coliform counts ranged from 20 MPN/100 mL to 

19,863 MPN/100 mL, with an average of 991 MPN/100 mL and a median of 727 MPN/100 mL.  The 

average and median total coliform results are consistent with the results from the previous five-year 

WSS, however, during 2016 through 2020 there were a handful of elevated results.  Figure 4-20 

presents the total coliform results from 2016 through 2020 without ten (10) results that were greater 

than 6,000 MPN/100 mL.   From this figure, there appears to be a consistent increase in total 

coliforms during the summer months of each year (the increase was much less pronounced during 

2020).    

  



 SECTION 4 WATER QUALITY 
 

CALAVERAS RIVER 2021 WATERSHED SANITARY SURVEY  4-15 

 

  

Figure 4-19 DJW WTP Total Coliforms  
(2016 to 2020) 

Figure 4-20 DJW WTP Total Coliforms Without 
10 Results >6,000/100 mL  (2016 to 2020) 

 

Figure 4-21 presents the E. coli results for 2016 

through 2020.   The E. coli results do not indicate 

the same pattern as the total coliform results.  The 

E. coli results are fairly consistent throughout the 

study period with occasional elevated counts 

(typically in January and February).  The E.coli 

results ranged from ND to 770 MPN/100 mL, with 

an average of 23 MPN/100 mL.  The total coliform 

and E. coli results are consistent with the results 

during the previous five-year WSS.  

SEWD conducted the initial two years of source 

water Cryptosporidium monitoring from October 2006 

through September 2008.   Using all results from three 

sample locations (1) plant influent, (2) Calaveras River 

and the (3) Stanislaus River, SEWD calculated a maximum 12-month concentration of 0.054 

oocysts/L (and a Bin 1 classification).  After reviewing the two years of results USEPA, however, used 

only the results from the plant influent sample location to calculate an average of 0.075 oocysts/L, 

placing SEWD in Bin 2.  Placement in Bin 2 required 1 additional log reduction of Cryptosporidium.  

To demonstrate achieving the required extra log reduction, DDW included the following requirement 

in SEWD’s Operating Permit Amendment No. 03-10-11PA-005:  

“SEWD shall continue to review monthly IFE turbidity data to determine compliance with the <0.1 
NTU requirement in at least 95% of the maximum daily readings and watch for any upward 
trends.  If any filter shows increasing values, diagnose the filter and the instrumentation to 
determine the cause of the unusual results and implement corrective actions to assure continuous 
compliance with the criteria that allow the SEWD to claim the additional log of Cryptosporidium 
treatment...” 

SEWD conducted the second round of two years of monthly source water Cryptosporidium 

monitoring from April 2015 through March 2017. A single Cryptosporidium oocyst was detected 

during the monitoring period, all other results were ND. The highest 12-month average of 

0

5,000

10,000

15,000

20,000

25,000

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

T
o

ta
l 

C
o

li
fo

rm
 (

#
/

1
0

0
 m

L
)

DJW WTP Raw Water

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju
l-

2
0

O
ct

-2
0

T
o

ta
l 

C
o

li
fo

rm
 (

#
/

1
0

0
 m

L
)

DJW WTP Raw Water
10 Results >6,000 cfu/100 mL not shown in figure

0

100

200

300

400

500

600

700

800

900

Ja
n

-1
6

A
p

r-
1

6

Ju
l-

1
6

O
ct

-1
6

Ja
n

-1
7

A
p

r-
1

7

Ju
l-

1
7

O
ct

-1
7

Ja
n

-1
8

A
p

r-
1

8

Ju
l-

1
8

O
ct

-1
8

Ja
n

-1
9

A
p

r-
1

9

Ju
l-

1
9

O
ct

-1
9

Ja
n

-2
0

A
p

r-
2

0

Ju